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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility to
ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL shall have no liability for any declarations, inferences or generalizations
drawn by the client or others from BTL issued reports.

The report must not be used by the client to claim product certification, approval, or endorsement by NVLAP,
NIST, A2LA, or any agency of the U.S. Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL’s laboratory quality assurance procedures are in compliance with the ISO/IEC 17025 requirements, and
accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer which may affect the validity of results, so
it is manufacturer’s responsibility to ensure that the apparatus meets the essential requirements of applied
standards and in all the possible configurations as representative of its intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Item(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.

Please note that the measurement uncertainty is provided for informational purpose only and are not use in
determining the Pass/Fail results.
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1. GENERAL SUMMARY

Equipment : Tablet
Brand Name : HUAWEI
Test Model : BAH2-W19
Series Model : N/A

Applicant : Huawei Technologies Co., Ltd.
Manufacturer : Huawei Technologies Co., Ltd.
Address . Administration Building, Headquarters of Huawei Technologies Co., Ltd.,

Bantian, Longgang District, Shenzhen, 518129, China
Date of Test : Apr. 08, 2019 ~ Apr. 17, 2019
Test Sample : Engineering Sample No.: D190403415
Standard(s) : FCC Part 15, Subpart B

ANSI C63.4-2014

The above equipment has been tested and found compliance with the requirement of the relative
standards by BTL Inc.

The test data, data evaluation, and equipment configuration contained in our test report (Ref No.
BTL-FCCE-1-1904C015) were obtained utilizing the test procedures, test instruments, test sites
that has been accredited by the Authority of A2LA according to the ISO/IEC 17025 quality
assessment standard and technical standard(s).
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2. SUMMARY OF TEST RESULTS
Test procedures according to the technical standard(s):
EMC Emission
Standard(s) Test Item Limit Judgment | Remark
Conducted Emission Class B PASS
FCC Partl5, Subpart B Radiated emission
ANSI C63.4-2014 Below 1 GHz Class B PASS
Radiated emission
Above 1 GHz Class B PASS NOTE(1)

NOTE:
(1) The EUT’s max operating frequency is 5850 MHz which does exceed 108 MHz, so the

test will be performed.
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2.1 TEST FACILITY
The test facilities used to collect the test data in this report at the location of No.3, Jinshagang
1st Road, Shixia, Dalang Town, Dongguan, Guangdong, China.
BTL's Test Firm Registration Number for FCC: 357015
BTL's Designation Number for FCC: CN1240
2.2 MEASUREMENT UNCERTAINTY
Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the EUT as specified in CISPR 16-4-2. The BTL measurement uncertainty is
less than the CISPR 16-4-2 U, requirement.
The reported uncertainty of measurement y + U, where expanded uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of
approximately 95%.
A. Conducted Measurement :
Test Site Method Measurement Frequency Range U, (dB)
DG-C02 CISPR 150 kHz ~ 30MHz 2.32
B. Radiated Measurement
Test Site Method Measurement Frequency Range ﬁ‘ '/T[V U, (dB)
30MHz ~ 200MHz V 3.83
DG-CB02 CISPR 30MHz ~ 200MHz H 3.79
(3m) 200MHz ~ 1,000MHz V 4.04
200MHz ~ 1,000MHz H 4.02
Test Site Method Measurement Frequency Range U, (dB)
DG-CB02 1GHz ~ 6GHz 4.50
(3m) CISPR 6GHz ~ 18GHz 5.18
Test Site Method Measurement Frequency Range U,(dB)
- 18 ~ 26.5 GHz 4.54
DG-CB08 CISPR
(Im) 26.5 ~ 40 GHz 4.60
Note: Unless specifically mentioned, the uncertainty of measurement has not been taken
into account to declare the compliance or non-compliance to the specification.
Report No.: BTL-FCCE-1-1904C015 Page 7 of 45
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment Tablet
Brand Name HUAWEI
Test Model BAH2-W19
Series Model N/A

Model Difference(s) | N/A

Software Version

SHOBAH2LM

Hardware Version

BAH2-W19 8.0.0.135(C605)

Power Source

1# DC voltage supplied from AC/DC adapter.
2# Supplied from battery.
3# Supplied from USB port.

Power Rating

1# 1/P: 100-240V~ 50/60Hz, 0.5A

O/P:5V ===2A 0OR 9V === 2A
2# DC 3.82V, 7350 mAh
3# DC 5V

Note:

the user's manual.

1. For a more detailed features description, please refer to the manufacturer’s specifications or

2.
Work Frequency
Mode Transmit Receive
Frequency(MHZz) Frequency(MHZz)

GPS / 1575.42
Bluetooth 2402-2480
2412-2462
5150-5250
WIFI 5250-5350
5470-5725
5725-5850

Report No.: BTL-FCCE-1-1904C015
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3. The EUT contains following accessory devices.

ltem Brand Manufacturer Model Description
Salcomp (Shenzhen)
Co., Ltd. I/P: 100-240V~
Adapter HUAWEI Shenzhen Kuntkey |\ 5g0000uHo | 20/60H2 0-5A
Electric Co., Ltd. O/P: 5V === 2A OR
BYD ELECTRONIC 9V === 2A
CO.,LTD.
SCUD (Fujian)
Electronics Co., Ltd. Rated capacity: 7350
mAh
Li-ion HUAWEI SUNWODA Electronic | HB2994I18ECW Nominal Voltage:
Battery Co., Ltd +3.82V
Charging Voltage:
Huizhou Desay Battery +4.4V
Co., Ltd
HUIZHOU DEHONG
TECHNOLOGY
CO.,LTD.
NingBo Broad
Telecommunication
Co.,Ltd. Signal Cabile,
HONGFUJIN 5V~12V/3A USB2.0
PRECISION USB-Ato USB-C
Cable ) INDUSTRIAL(SHENZH i Charge Data
EN).LTD Cable,1.0m,USB-C,(2
Dongguan Mingji 4AWG+30AWG*2C+2
Electronics Technology 4AWG+2*28AWG
Group Co.,Ltd Drain)*3.1mm,USB-A
Freeport Resources
Enterprises (Jiangxi)
Co.,Lud
LUXSHARE Precision
Industry Co., Ltd.
Jgfsg'gggé HUAWEI - C-Bach2-Cradle | g9y === 2A max
rage i i EMCP(3GB+32GB)
& Storage BAH2-W19 LPDDR3+eMMC(4GB
capacity i i +64GB)
Report No.: BTL-FCCE-1-1904C015 Page 9 of 45
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3.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generated from EUT, the test
system was pre-scanning tested base on the consideration of following EUT operation mode
or test configuration mode which possible have effect on EMI emission level. Each of these
EUT operation mode(s) or test configuration mode(s) mentioned above was evaluated

Pretest Mode

Description

Mode 1 Adapter +Playing+Speaker

Mode 2 Adapter + Cradle+Playing+Speaker

Mode 3 Adapter+ Playing +earphone

Mode 4 Adapter +2.4G WIFI+BT+GPS+Camera on(Front)
Mode 5 Adapter +5G WIFI+BT+GPS+Camera on(Rear)
Mode 6 USB Copy with Notebook

For Conducted Test

Final Test Mode

Description

Mode 1 Adapter +Playing+Speaker
Mode 4 Adapter +2.4G WIFI+BT+GPS+Camera on(Front)
Mode 6 USB Copy with Notebook

For Radiated Test

Final Test Mode Description
Mode 1 Adapter +Playing+Speaker
Mode 4 Adapter +2.4G WIFI+BT+GPS+Camera on(Front)
Mode 6 USB Copy with Notebook

Evaluation description:

tested config 1-6.

2. The worst case config 6 for Mode 1, Mode 4, Mode 6 recorded in this report.

1. Config 1 tested Mode 1 (without cardle) and Mode 2 (with cardle), the worst case is
Mode 1. So Mode 1 tested config 2-6. The worst config 6 tested Mode 3-5. Mode 6

Report No.: BTL-FCCE-1-1904C015
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Iltem  |Manufacturer Model configl | config2 | config3 | config4 | config5 | config6
BYD V V
Adapter HUNTKEY | HW-090200UHO \% \%
Salcomp V \Y
DEHONG Y,
Mingji \%
Cable : Lianji / v
NingBo Broad \%
LUXSHARE \%
HONGFUJIN V
SUNWODA \Y V
Battery Desay HB2994I8ECW V V
SCUD V Vv
Storage EMCP(3GB+32GB)| V Vv Vv
Scenarios /
& Stora_lge LPDDR3+eMMC v v v
capacity (AGB+64GB)
Cradle HUAWEI C-Bach2-Cradle \%

PoNPEPRE

Mode 6:

3.3 EUT OPERATING CONDITIONS

1. EUT connected to notebook via USB cable.
2. EUT connected to adapter via DC cable.

The EUT exercise program used during radiated and/or conducted emission measurement was
designed to exercise the various system components in a manner similar to a typical use. The
standard test signals and output signal as following:
. Mode 1-5:
EUT connected to earphone via earphone cable.
EUT connected to adapter via USB cable.

EUT connected to Wifi router via WiFi function.
EUT connected to BT earphone via BT function.

Report No.: BTL-FCCE-1-1904C015
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3.4 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

(EUT)
Adapter

AC 100~240V

Earphone

Adapter

(D)

3

AC 120V

Mode 1-5
2
EUT
Wifii
(B)Wifi
Router
Ground plane
Remote System
Mode 6
Notebook 1

(E)

EUT

Ground plane

Remote System
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3.5 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test
configuration during the tests.

Item Equipment Mfr/Brand Model/Type No. Series No.
A BT earphone MICROKIA M9 N/A
B Wireless router ASUS RT-AC66U E8ICGG000138
C Earphone HUAWEI 1293-3283-3.5mm-322 N/A
D Adapter LENOVO ADLX65NCC3A N/A
E Notebook LENOVO Air 12IWEL MP1GSLNB
Iltem | Shielded Type | Ferrite Core Length Note
1 YES NO 1m USB Cable
2 NO NO 1.2m Earphone Cable
3 NO NO 1.5m AC Cable
4 NO NO 1.8m DC Cable

Report No.: BTL-FCCE-1-1904C015
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4. EMC EMISSION TEST
4.1 CONDUCTED EMISSION MEASUREMENT

4.1.1 POWER LINE CONDUCTED EMISSION (FREQUENCY RANGE 150KHZ-30MHZ)

Class B (dBuV)
FREQUENCY (MHz) :
Quasi-peak Average
0.15-0.5 66 - 56 * 56 -46 *
0.5-5.0 56.00 46.00
5.0-30.0 60.00 50.00
Note:

(1) The tighter limit applies at the band edges.

(2) The limit of " * " marked band means the limitation decreases linearly with the

logarithm of the frequency in the range.
(3) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor

Correct Factor = Insertion Loss + Cable Loss + Attenuator Factor(if use)

Margin Level = Measurement Value - Limit Value

4.1.2 MEASUREMENT INSTRUMENTS LIST

Item | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 EMI Test Receiver R&S ESCI 100382 Mar. 10, 2020
2 LISN EMCO 3816/2 52765 Mar. 10, 2020
3 500hm Terminator SHX TF5-3 15041305 Mar. 10, 2020
4 ArtificialMains | o\ ARZBECK | NSLK 8127 | 8127685 Mar. 10, 2020

Network
TRANSIENT
5 LIMITER EM EM-7600 772 Mar. 10, 2020
Measurement EZ-EMC
6 Farad Ver.NB-03A N/A N/A
Software
1-01
7 Cable N/A RG223 12m Mar. 12, 2020

Remark: “N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.

Report No.: BTL-FCCE-1-1904C015
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4.1.3 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Iltem —EUT Test Photos.

. First the whole spectrum of emission caused by equipment under test(EUT) is recorded with
Detector set to peak. Peak value recorded in table if the margin from QP Limit is larger than
2dB,otherwise,QP value is recorded, Measuring frequency range from 150KHz to 30MHz.

o

—h

4.1.4 DEVIATION FROM TEST STANDARD
No deviation

4.1.5 TEST SETUP

Vertical Reference Ground Plane

40 cm q EUT I Test Receiver

TR
80 cm
1 I

L Harizontal Reference Ground Plane

L~ LISN

4.1.6 TEST RESULTS

Remark

(1) Reading in which marked as QP means measurements by using are Quasi-Peak Mode with
Detector BW=9 kHz; SPA setting in RBW=10 kHz, VBW =10 kHz, Swp. Time = 0.3
sec./MHz. Reading in which marked as AV means measurements by using are Average
Mode with instrument setting in RBW=10 kHz, VBW=10 kHz, Swp. Time =0.3 sec./MHz.

(2) All readings are QP Mode value unless otherwise stated AVG in column of Note ; . If the QP
Mode Measured value compliance with the QP Limits and lower than AVG Limits, the EUT
shall be deemed to meet both QP & AVG Limits and then only QP Mode was measured,
but AVG Mode didn‘t perform. In this case, a “ * ” marked in AVG Mode column of
Interference Voltage Measured.

Report No.: BTL-FCCE-1-1904C015 Page 15 of 45
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EUT Tablet Model Name BAH2-W19
Temperature 25°C Relative Humidity | 53%
Test Voltage AC 120V/60Hz Phase Line
Test Mode Mode 1
Test Engineer Simon
800 dBuV
70
60
\ |
50 \;ﬁ 7
o a | 1
10 2
%
;<" 12
30 X
20
10
00
0.150 {MHz) 5 30.000
Reading Comrect Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuv dBuv dB Detector Comment
1 0.2130 37.30 1047 4777 63.09 -1532 QP
2 0.2130 26.35 10.47 36.82 53.09 1627 AVG
3" 0.5055 38.56 10.50 49 06 56.00 -6.94 QP
4 0.5055 21.80 10.50 3230 4600 -1370 AVG
5 0.5280 3573 10.50 4623 56.00 -977 QP
6 0.5280 2367 10.50 3417 4600 -1183 AVG
7 0.6360 36.87 1052 4739 56.00 -8.61 QP
8 0.6360 2451 1062 35.03 46.00 1097 AVG
g 3.3180 32.79 10.70 4349 56.00 -1251 QP
10 3.3180 21.52 10.70 3222 46.00 -13.78 AVG
11 11.7375 32.49 10.95 4344 6000 -1656 QP
12 11.7375 20.34 10.95 31.29 50.00 -1871 AVG

Report No.: BTL-FCCE-1-1904C015
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EUT Tablet Model Name BAH2-W19
Temperature 25°C Relative Humidity | 53%
Test Voltage AC 120V/60Hz Phase Neutral
Test Mode Mode 1
Test Engineer Simon
80.0 dBuY
70
. \
€0 ] |i‘- 7 g 11
) o i § P e "
1 ‘Nn!‘ FF" W T
1) 5 ; x [r
X 8
30 # }1,:2
20
10
0.0
0.150 05 [(MHz) L] 30.000
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuv dBuv dB Detector Comment
1 02130 3688 10.45 4733 6309 -1576 QP
2 02130 2551 10.45 3596 5300 -17.13 AVG
3 = 05100 4113 10.49 5162 56.00 -438 QP
4 05100 2860 10.49 3909 4600 -691 AVG
5 06360 41.10 10.49 5159 5600 -441 QP
[3 0.6360 27.90 10.49 3839 46.00 -761 AVG
7 0.8160  37.30 10.50 4780 5600 -B20 QP
8 08160 2134 10.50 3184 4600 -1416 AVG
9 1.1805 3817 10.62 4869 5600 -7.31 QP
10 11805  26.34 10.62 36.86 46.00 -9.14 AVG
11 46500 3758 10.74 4832 500 -7B8 QP
12 46500 1810 10.74 2884 4600 1716 AVG

Report No.: BTL-FCCE-1-1904C015
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EUT Tablet Model Name BAH2-W19
Temperature 25°C Relative Humidity | 53%
Test Voltage AC 120V/60Hz Phase Line
Test Mode Mode 4
Test Engineer Simon
80.0 dBuV
70
60
|
50
11 |
a0
12
o %
20
10
0.0
0.150 0.5 (MHz) 5 J0.000
Reading Correct Measure- )
No. Mk. Fregq. Level Factor  ment Limit  Margin
MHz dBuv dB dBuv dBuv dB Detector Comment
1 0.1500  41.73 10.49 5222 6600 -1378 QP
2 01500 3028 1049 4077 5600 -1523 AVG
3 02220 3783 1047 4830 6274 -1444 QP
4 02220 2567 1047 36.14 5274 -1660 AVG
5 04830  37.00 10.50 4750 5629 -879 QP
6 04830 2451 10 50 3501 4629 -1128 AVG
7 * 06090 3722 1052 4774 5600 -B26 QP
8 06090 2561 1052 3613 4600 -987 AVG
] 07080 3334 1052 4386 5600 -1214 QP
10 07080 2324 10 52 3376 4600 -1224 AVG
1 37950 3342 1072 4414 5600 -1186 QP
12 37950 21.26 10.72 3198 4600 -1402 AVG
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Page 18 of 45
Report Version: R0O



= kde

3L
— N #
SLL 2
W= 3
EUT Tablet Model Name BAH2-W19
Temperature 25°C Relative Humidity | 53%
Test Voltage AC 120V/60Hz Phase Neutral
Test Mode Mode 4
Test Engineer Simon
800 dBuv
20
. \
3
g 7
50 Ay g 11
l. A l l 1 H— T e AP PR
r‘ Tl’ ||" T TN
a 1 s 10 12
x| = X X
30 §'<
20
10
0.0
0.150 0.5 {MHz) 5 30.000
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuv dBuv dB Detector Comment
1 0.1500 42 56 10.43 5299 66.00 -1301 QP
2 0.1500 31.24 10.43 41.67 56.00 -14.33 AVG
3 0.4380 4153 10.47 52.00 5710 -510 QP
4 0.4380 2550 10.47 3597 4710 -1113  AVG
5 " 0.5820 40.80 10.49 51.29 56.00 -4.71 Qpr
6 0.5820 2520 10.49 3569 4600 -10.31 AVG
T 0.7080 39.76 10.50 50.26 56.00 -574 QP
8 0.7080 18.40 10.50 28.90 46.00 1710 AVG
9 1.2390 3727 10.53 47 80 56.00 -820 QP
10 1.2390 2524 10.53 3577 46.00 -1023 AVG
11 3.4710 37.76 10.67 48.43 56.00 -7.57 AQF
12 34710 2599 10 67 36.66 4600 -934 AVG
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EUT Tablet Model Name BAH2-W19
Temperature 25°C Relative Humidity | 53%
Test Voltage AC 120V/60Hz Phase Line
Test Mode Mode 6
Test Engineer Simon
80.0  dBuV
70
60
\ |
50
\ |
11
40 3 5 7
30 | | P
¥ /|
20
10
0.0
0.150 05 {MHz) 5 30.000
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBuv dB dBuv dBuv dB Detector Comment
1 0.1500 29.18 10.49 39.67 66.00 -26.33 QP
2 0.1500 18.64 10.49 2913 56.00 -26.87 AVG
3 0.4020 2521 10.49 3570 5781 -2211 QP
4 0.4020 14.62 10.49 2511 4781 2270 AVG
5" 0.6720 2593 10.52 36.45 56.00 -1955 QP
6 0.6720 1524 10.52 25786 4600 -2024 AVG
T 1.3425 2424 10.59 3483 56.00 -2117 QP
8 1.3425 13.22 10.59 23.81 46.00 -2219 AVG
9 8.8620 2590 10.90 36.80 6000 -2320 QP
10 8.8620 14 62 10.90 2552 5000 -2443 AVG
11 19.7340 28.06 11.02 39.08 60.00 -2092 QP
12 19.7340 16.34 11.02 27.36 50.00 -2264 AVG
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EUT Tablet Model Name BAH2-W19
Temperature 25°C Relative Humidity | 53%
Test Voltage AC 120V/60Hz Phase Neutral
Test Mode Mode 6
Test Engineer Simon
80.0 dBuVY
70
60
\ |
1] \ |
11
a0 ;
3 5 5 3
| i i
30 l ! | i
2 i i
20
10
0.0
0.150 0.5 (MHZ) 5 30.000
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment Limit  Margin
MHz dBuv dB dBuv dBuv dB Detector Comment
1 01548 2461 1043 3504 6574 -3070 QP
2 0.1548 1327 1043 2370 5574 -3204 AVG
3 04020 2487 1047 3534 5781 2247 QP
4 04020 1439 1047 2486 4781 -2295 AVG
5 0.6720 2557 10.50 3607 5600 -1993 QP
8 06720 1466 10 50 2516 4600 -2084 AVG
7 12075 2312 10.52 3364 5600 -2236 QP
8 12075 1264 1052 2316 4600 -2284 AVG
] 849790 2458 1086 3544 6000 -2456 QP
10 89790 1524 10.86 2610 5000 -2390 AVG
11 * 201165  29.90 11.03 4093 6000 -1907 QP
12 201165 1864 1103 2967 5000 -2033 AVG
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Page 21 of 45
Report Version: R0O



3TL

4.2 RADIATED EMISSION MEASUREMENT

4.2.1 LIMITS OF RADIATED EMISSION MEASUREMENT

Below 1 GHz
Measurement Method and Applied Limits:
ANSI C63.4:
Class B (at 3m)
Frz\‘jl‘;'ezr;cy - (vim) (dBuV/m)
Field strength Field strength
30 - 88 100 40
88 - 216 150 43.5
216 - 960 200 46
Above 960 500 54
Above 1 GHz
Measurement Method and Applied Limits:
ANSI C63.4:
Frequency elacoe
(MH2) (dBuV/m) (at 3m)
Peak Average
Above 1000 74 54

FREQUENCY RANGE OF RADIATED MEASUREMENT (FOR UNINTENTIONAL RADIATORS)

Highest frequency generated or Upper
frequency of measurement used in the device
or on which the device operates or tunes

(MH2z)

Range (MHz)

Below 1.705

1.705-108

108 - 500

500 - 1000

Above 1000

5™ harmonic of the highest frequency or
40 GHz, whichever is lower

NOTE:

(1) The limit for radiated test was performed according to as following:
FCC Part 15, Subpart B
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m) = 20log Emission level (uv/m).
3m Emission level = 10m Emission level + 20log(10m/3m).
(4) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain(if use)
Margin Level = Measurement Value - Limit Value
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Below 1GHz & 1-18 GHz:

4.2.2 MEASUREMENT INSTRUMENTS LIST

Item | Kind of Equipment | Manufacturer Type No. Serial No. | Calibrated until
1 Antenna Schwarzbeck VULB9160 9160-3232 Mar. 09, 2020
» | Double Ridged ARA DRG-118A 16554 | Mar. 09, 2020

Horn Antenna
3 Amplifier Agilent 8449B 3008A02274 | Mar. 10, 2020
4 Amplifier HP 8447D 1937A02847 | Mar. 10, 2020
. LMR-400(30MHz-1GHz
5 Cable emci )(10m+2.5m) N/A Jun. 20, 2019
6 Cable mitron B10-01-01-12M 18072743 Jul. 30, 2019
7 Controller CT SC100 N/A N/A
Measurement EZ-EMC
8 Software Farad Ver.NB-03A1-01 N/A N/A
9 | EMI Test Receiver | Keysight N9038A MY56400060| Mar. 10, 2020

Remark: “N/A” denotes no model name, no serial no. or no calibration specified.
All calibration period of equipment list is one year.

Above 18 GHz:

Item| Kind of Equipment | Manufacturer Type No. Serial No. | Calibrated until
1 Horn Antenna EMCO 3115 9605-4803 Mar. 23, 2020
p | Broad-Band Hom |g o heck BBHA 9170 9170319 | Jun. 30, 2019

Antenna
3 Amplifier Agilent 8449B 3008A02584 | Aug. 11, 2019
Microwave EMC 980039 &
4 | Preamplifier With |INSTRUMEN EMC2654045 Mar. 10, 2020
HAO1
Adaptor T
5 |MXE EMI Receiver Agilent N9038A MY53220133| Mar. 10, 2020
Measurement EZ-EMC
6 Software Farad Ver.BTL-2ANT-1 N/A N/A
7 Multi-Device ETS-Lindgre 2090 N/A N/A
Controller n
8 Controller MF MF-7802 MF78%20815 N/A
SUCOFLEX
9 Cable emci 102_8m(0.01GHz— N/A Mar. 26, 2020
40GHz)
10 Cable Mlcable Inc. B10-01-01-5M 18047123 Mar. 01, 2020
11 Cable Mlcable Inc. B10-01-01-10M 18072746 Mar. 01, 2020
12 Cable N/A A50-3.5M3.5M-1.5M-AT| 18041824 Mar. 01, 2020

Remark: “N/A” denotes no model hame, no serial no. or no calibration specified.
All calibration period of equipment list is one year.
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4.2.3 TEST PROCEDURE

a. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(below 1 GHz)

b. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(above 1 GHz)

c. The height of the equipment or of the substitution antenna shall be 0.8 m, the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the
antenna are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights find the maximum reading (used Bore sight function).

e. The receiver system was set to peak and average detect function and specified bandwidth
with maximum hold mode when the test frequency is above 1 GHz.

f. The initial step in collecting radiated emission data is a receiver peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

g. All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1GHZz)

h. All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured,
but AVG Mode didn‘t perform. (above 1 GHz)

i. For the actual test configuration, please refer to the related Item - Block Diagram of system
tested (please refer to 3.4).

Note:

For measurement of frequency 1GHz -30GHz, the EUT was set 3 meters away from the
receiver antenna.

Emission level (dBuV/m)=20log Emission level (uv/m).

The limits above 18GHz shall be extrapolated to the specified distance using an
extrapolation factor of 20dB/decade from 3m to 1m

Distance extrapolation factor = 20 log (3m/1m) dB ;

Limit line = specific limits (dBuV) + 9.5 dB.

4.2.4 DEVIATION FROM TEST STANDARD
No deviation
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4.2.5 TEST SETUP
(A) Radiated Emission Test Set-Up Frequency Below 1 GHz

Ground Plane

Receiver Amp.

(B) Radiated Emission Test Set-Up Frequency 1-18 GHz

EUT

Ground Plane
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(C) Radiated Emission Test Set-Up Frequency 18-30 GHz

|

3

EUT

Ground Plane

Receiver | =-----1 Amp.
. aa

4.2.6 TEST RESULTS-BELOW 1 GHZ

Remark :

(1) All readings are Peak unless otherwise stated QP in column of TNote ; . Peak denotes
that the Peak reading compliance with the QP Limits and then QP Mode measurement
didn‘t perform.

(2) Measuring frequency range from 30 MHz to 1000 MHz

(3) If the peak scan value lower limit more than 20 dB, then this signal data does not show
in table.
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EUT Tablet Model Name BAH2-W19
Temperature 25°C Relative Humidity | 60%
Test Voltage AC 120V/60Hz Polarization Vertical
Test Mode Mode 1
Test Engineer Simon

80.0 dBuVfm

70

60

50

10 _I—‘_I

2
1 L B
n g
3

20

10

0.0

Jo.ooo  127.00 224.00 321.00 416.00 515.00 612.00 709.00 G06.00 1000.00 MHz:
Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment Limit  Margin
MHz dBuv dB dBuv/m dBuv/m dB Detector Comment

1 382450 3948  -1331 2617 4000 -1383 QP

2 * 1599800 4226 988 3238 4350 -1112 QP

3 2855950 3237 1074 2163 4600 -2437 QP

4 4800800 3722 657 3065 4600 -1535 QP

5 7119100 3009 083 2926 4600 -1674 QP

6 951.0150  28.30 300 3130 4600 -1470 QP
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EUT Tablet Model Name BAH2-W19
Temperature 25°C Relative Humidity | 60%
Test Voltage AC 120V/60Hz Polarization Horizontal
Test Mode Mode 1
Test Engineer Simon

80.0

dBuv/m

/0

60

50

10

3an

20

10
0.0
j0.000 127.00 224.00 321.00 416.00 515.00 612.00 709.00 806.00 1000.00 MH:
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuVim dBuVFim dB Detector Comment

1 159.9800 37.80 -9.88 2792 4350 -1558 QF

2 320.0300 3427 -10.22 2405 46.00 -2195 QP

3 480.0800 33.87 -6.57 27.30 46.00 -1870 QP

4 6774750 28.32 -1.61 26.71 46.00 -1929 QF

5 863.7150 3013 0.45 30.58 46.00 -1542 QP

6 * 939.8600 29.40 2.58 31.98 46.00 -1402 QP
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EUT Tablet Model Name BAH2-W19
Temperature 25°C Relative Humidity | 60%
Test Voltage AC 120V/60Hz Polarization Vertical
Test Mode Mode 4
Test Engineer Simon

80.0 dBu¥/m

20

60

50

10

30

20

10

0.0
Jjo.ooo  127.00 224.00 Jz1.00 415.00 515.00 612.00 703.00 G06.00 100000 MH:

Reading Correct Measure- )
No. Mk. Freq. Level  Factor ~ment  Limit Margin

MHz dBuv dB dBuVvim dBuv/m dB Detector Comment
1% 387300 42.40 -13.36 29.04 4000 -1096 QP
2 160.2800 41.48 -10.52 30.96 4350 -1254 QP
3 240.0050 37.58 -13.84 2374 46.00 -2226 QF
4 405.3900 33.02 -8.04 24 98 4600 -2102 QP
5
6

480.0800 35.83 -6.57 2926 46.00 -1674 QP
827.3400 30.36 0.57 3093 46.00 -1507 QP
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EUT Tablet Model Name BAH2-W19
Temperature 25°C Relative Humidity | 60%
Test Voltage AC 120V/60Hz Polarization Horizontal
Test Mode Mode 4
Test Engineer Simon

80.0 dBuV¥/m

70

60

1]

10

3o

20

10
0.0
Jo.ooo 127.00 224.00 J21.00 416.00 515.00 612.00 ¥03.00 G06.00 1000.00 MHz
Reading Correct Measure-
No. Mk. Fregq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim dBuvim dB Detector Comment

1 159.9800 36.33 -9.88 2645 4350 1705 QP

2 240.0050 3557 -13.84 2173 46.00 -2427 QP

3 2754100 3354 -11.25 2229 4600 -2371 QP

4 359.8000 3413 -9.75 2438 46.00 -21.62 QP

5 480.0800 34.88 -6.57 28.31 46.00 -17.69 QP

6 * 8326750 3145 0.50 31.95 4600 -1405 QP
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EUT Tablet Model Name BAH2-W19
Temperature 25°C Relative Humidity | 60%
Test Voltage AC 120V/60Hz Polarization Vertical
Test Mode Mode 6
Test Engineer Simon

80.0 dBuV¥/m

0
60
1]
40
o
20
10
0.0
J0.0on  127.00 224.00 321.00 416.00 515.00 612.00 703.00 B06.00 100000 MH:
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuVim dBuVFim dB Detector Comment
1 56.1900 42 64 -13.66 2898 4000 -11.02 QP
2 % 158.0400 44 .47 -10.01 34.46 4350 -9.04 QP
3 308.8750 3949 -10.28 2921 4600 1679 QP
4 480.0800 3753 -6.57 3096 4600 -1504 QP
5 705.1200 30.44 -0.65 2979 46.00 1621 QP
[ 9602300 3358 280 36.38 5400 1762 QP
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EUT Tablet Model Name BAH2-W19
Temperature 25°C Relative Humidity | 60%
Test Voltage AC 120V/60Hz Polarization Horizontal
Test Mode Mode 6
Test Engineer Simon

80.0 dBuVfm

70

60

[A1]

40 I ? 3 4

L3

3o

20

10

00

J0.0oo  127.00 224.00 J21.00 415.00 515.00 612.00 703.00 006.00 100000 MH:
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim dBuvim dB Detector Comment

1 56.1900 4382 -1366 3016 4000 -984 QP

2 * 1570700 4756 -1008 3748 4350 602 QP

3 2754100 4901 -1125 3776 4600 -824 QP

4 3083900 4826 -1028 3798 4600 -802 QP

5 698.8150 3257 057 3200 4600 -1400 QP

B 9602300 34 49 280 3729 5400 -1671 QP
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4.2.7 TEST RESULTS-ABOVE 1 GHZ

Remark :
(1) All readings are Peak unless otherwise stated QP in column of” Note ;. Peak denotes that the

Peak reading compliance with the QP Limits and then QP Mode measurement didn’t
perform.

(2) Radiated emissions measured in frequency range above 1000 MHz were made with an
instrument using Peak detector mode and AV detector mode of the emission.

(3) Data of measurement within this frequency range shown “ * ” in the table above means the
reading of emissions are attenuated more than 20 dB below the permissible limits or the field

strength is too small to be measured.
(4) A preamp and high pass filter were used for this test in order to provide sufficient

measurement sensitivity.
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EUT Tablet Model Name BAH2-W19
Temperature 25°C Relative Humidity | 60%
Test Voltage AC 120V/60Hz Polarization Vertical
Test Mode Mode 1
Test Engineer Simon

80.0 dBu¥/m

70

60

50

40

30

20

10

n.nmuu.uuuwuu.un 2000.00 2500.00 300000 3500.00 4000.00 4500.00 5000.00 6000.00 MH:
Reading Correct Measure-
No. Mk. Freg.  Level Factor ment Limit ~ Margin
MHz dBuv dB dBuVim dBuVfm dB Detector Comment

1 2907.500 3834 -0.23 3811 7400 -3589 peak
2 2907.500 2635 -0.23 2612 5400 -2788 AVG
3 3305.000 37.865 1.02 3867 7400 -3533 peak
4 3305.000 2634 1.02 2736 5400 -2664 AVG
5 3797.500 36.09 204 3813 7400 -3587 peak
6 3797.500 2560 2.04 2764 5400 -2636 AVG
T 4295.000 37 .66 2.69 40.35 7400 -3365 peak
8 * 4295000 2635 269 2904 5400 -2496 AVG
9 5082.500 3577 4.62 40.39 7400 -3361 peak
10 5082.500 2418 4.62 2878 5400 -2522 AVG
11 5702.500 34 54 544 3998 7400 -3402 peak
12 5702.500 2305 544 2849 5400 -2551 AVG
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EUT Tablet Model Name BAH2-W19
Temperature 25°C Relative Humidity | 60%
Test Voltage AC 120V/60Hz Polarization Horizontal
Test Mode Mode 1
Test Engineer Simon

80.0 dBuV/m

70

60

&0

11
10 1
10 12

30 G ]

20

10

0.0

1000.0001500.00 2000.00 2500.00 3000.00 350000 400000  4500.00 5000.00 6000.00 MHz

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuVim dBuVim dB Detector Comment

1 2620000 3912 -1.04 3808 7400 -3592 Dpeak

2 2620000 2715 -104 2611 5400 -2789 AVG

3 3032500 3883 013 3896 7400 -3504 peak

4 3032500 2654 013 2667 5400 -2733 AVG

5 3312500 3832 104 3936 7400 -3464 peak

6 3312500  26.31 104 2735 5400 -2665 AVG

7 3940000 3748 223 3969 7400 -3431 peak

8 3940000 2589 223 2812 5400 -2588 AVG

9 4560000 37.75 314 4089 7400 -33.11 peak

10 * 4560000 26.34 314 2948 5400 -2452 AVG

1 5345000 3613 497 4110 7400 -3290 peak

12 5345000 2415 497 2912 5400 -2488 AVG
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EUT Tablet Model Name BAH2-W19
Temperature 25°C Relative Humidity | 60%
Test Voltage AC 120V/60Hz Polarization Vertical
Test Mode Mode 4
Test Engineer Simon

800 dBuV/m

/0

60

50

40

30

20

10

u-u‘ll]l]l].l]l]l]15l]ll.llll 2000.00 2500.00 3000.00 3500.00 4000.00 4500.00 5000.00 6000.00 MH:
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuVim dBuvim dB Detector Comment

1 1415.000 40.91 -5.97 34 .94 74.00 -3906 peak
2 1415.000 3142 -5.97 2545 5400 -2855 AVG
3 2400.000 3648 -1.62 34 86 7400 -3914 peak
4 2483500 36.35 -1.41 34 94 7400 -3906 peak
5 3470.000 37.68 1.55 3923 7400 -3477 peak
6 3470.000 2863 1.55 3018 5400 -2382 AVG
7 4300.000 36.11 2.69 38.80 7400 -3520 peak
8 4300.000 26.54 2.69 2923 5400 -2477 AVG
9 4865.000 45.94 4.08 50.02 7400 -2398 peak
10 * 4865.000 34 26 408 38.34 5400 -1566 AVG
11 5692 500 34 65 543 40.08 7400 -3392 peak
12 5692 500 2654 543 31.97 5400 -2203 AVG
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EUT Tablet Model Name BAH2-W19
Temperature 25°C Relative Humidity | 60%
Test Voltage AC 120V/60Hz Polarization Horizontal
Test Mode Mode 4
Test Engineer Simon

80.0 dBuV/m

70

60

q
&0
an 4
1
B 8 12

30 ;'< ® ~ ®

20

10

0.0

1000.0001500.00 2000.00  2500.00 Jooo.o0  3500.00  4000.00 4500.00 5000.00 6000.00 MHz

Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment Limit  Margin
MHz dBuv dB dBuVim dBuVfm dB Detector Comment

1 2400000 3694 -162 3532 7400 -3868 peak

2 2483500 3657 -1.41 3516 7400 -3884 peak

3 3462500  39.64 153 4117 7400 -3283 peak

4 3462 500 2759 153 2912 5400 -2488 AVG

5 3895000 3730 218 3948 7400 -3452 peak

6 3395000 27.49 2.18 2967 5400 -2433 AVG

7 4420.000  37.68 2.85 4053 7400 -3347 peak

8 4420000 2896 285 3181 5400 -2219 AVG

9 4862500 4856 4.07 5263 7400 -2137 peak

10 * 4862500 3264 4.07 3671 5400 -1729 AVG

1 5400000 3478 503 3979 7400 -3421 peak

12 5400000 2459 503 2962 5400 -2438 AVG
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EUT Tablet Model Name BAH2-W19
Temperature 25°C Relative Humidity | 60%
Test Voltage AC 120V/60Hz Polarization Vertical
Test Mode Mode 6
Test Engineer Simon

80.0 dBuV/m

70

60

&0 1 11

a0

X

30

20

10

0.0

1000000 1500.00 2000.00  2500.00 Jono.oo 3500.00 4000.00 4500.00 5000.00 6000.00 MH:

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim dBuVim dB Detector Comment

1 1197500  53.00 -755 4545 7400 -2855 peak

2 1197500  43.15 -7.55 3560 5400 -1840 AVG

3 2492 500 4568 -1.39 4429 7400 -2971 peak

4 2492 500 3526 -1.39 3387 5400 -2013 AVG

5 2655.000  47.63 -0.94 4669 7400 -27.31 peak

6 2665000 3705 -0.94 3611 5400 -1783 AVG

7 3595.000 4575 1.78 4753 7400 -2647 peak

8 * 3595000 3569 178 3747 5400 -1653 AVG

9 4795000 4373 387 4760 7400 -2640 peak

10 4795.000 3352 3.87 37.39 5400 -1661 AVG

1 5315000 4107 492 4599 7400 -2801 peak

12 5315.000 3142 492 36.34 5400 -1766 AVG
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EUT Tablet Model Name BAH2-W19
Temperature 25°C Relative Humidity | 60%
Test Voltage AC 120V/60Hz Polarization Horizontal
Test Mode Mode 6
Test Engineer Simon
800 dBuV{m
70
60
50 ]
11
a0
10
e X 12
30 X
20
10
0.0
1000000 1500.00 2000.00 2h00.00  3000.00 Jh0o0.00 4000.00 4500.00 5000.00 6000.00 MH:
Reading Correct Measure- )
No. Mk.  Freq.  Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim dBuvim dB Detector Comment
1 1200000 5642 754 4388 7400 -2512 peak
2 * 1200000 4625 7.54 3871 5400 -1529 AVG
3 1995000 4822 -2 B8 4556 7400 -2844 peak
4 1995000 3859 -2 BB 3593 5400 -1807 AVG
5 2665.000  47.47 0.91 4656 7400 2744 peak
6 2665000 3714 091 3623 5400 1777 AVG
7 3710000  41.15 1.93 4308 7400 -3092 peak
8 3710.000 3265 1.93 3458 5400 -1942 AVG
] 4782500 3841 383 4224 7400 -3176 peak
10 4782500 2953 383 3336 5400 -2064 AVG
1 5317.500  36.98 492 4190 7400 -3210 peak
12 5317500 2541 492 3033 5400 -2367 AVG
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EUT Tablet Model Name BAH2-W19
Temperature 25°C Relative Humidity | 60%
Test Voltage AC 120V/60Hz Polarization Vertical
Test Mode Mode 4
Test Engineer Simon
800 dBuVYfm
70
60
0 11
1]
6 8 10 1
40 2 : w— X X
b
30
20
10
0.0
GO00.000 7200.00 G400.00 9600.00 1060000 1200000 13200.00 1440000 15600.00 16000.004H:
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim dBuvim dB Detector Comment
1 10128.00 33.92 1425 4817 7400 -2583 peak
2 10128.00 2298 14.25 3723 5400 -1677 AVG
3 1238400 3123 17 61 4384 7400 2516 peak
4 1238400 20.63 17 61 3824 5400 -1576 AVG
5 13716.00  30.03 1949 4952 7400 -2448 peak
B8 1371600 2018 1949 3967 5400 -1433 AVG
7 1448400 2977 2092 5069 7400 -2331 peak
8 1448400 2001 2092 4093 5400 -1307 AVG
9 1635600 3373 1825 5198 7400 -2202 peak
10 1635600 2139 1825 3964 5400 -1436 AVG
11 1766400 3098 2172 5270 7400 -2130 peak
12 * 1766400 2016 2172 41838 5400 -1212 AVG
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EUT Tablet Model Name BAH2-W19
Temperature 25°C Relative Humidity | 60%
Test Voltage AC 120V/60Hz Polarization Horizontal
Test Mode Mode 4
Test Engineer Simon
g0.0  dBuV/m
70
60
11
&0
8 12
b
4D 2 3 w % 2 X
b
30
20
10
0.0
6000.0007200.00 g400.00 9600.00 10G00.00 12000.00 13200.00 14400.00 15600.00 16000.004Hz
Reading Correct Measure- )
No. Mk. Freq. Level Factor  ment Limit  Margin
MHz dBuv dB dBuVim dBuVim dB Detector Comment
1 11160.00 3317 1621 4933 7400 2462 peak
2 1116000 2138 1621 3757 5400 -1643 AVG
3 12396.00 31.08 1762 4870 7400 -2530 peak
4 1239600 2136 17 62 3898 5400 -1502 AVG
5 1363200 3068 1919 4987 7400 -2413 peak
6 13632.00 2058 19.19 3977 5400 -1423 AVG
7 1436400 2878 2082 4960 7400 -2440 peak
8 * 1436400 2034 2082 4116 5400 -1284 AVG
9 1585200 3241 17.67 5008 7400 -2392 peak
10 1585200 2146 17.67 39.13 5400 -1487 AVG
1 1713600 3072 2018 5080 7400 -2310 peak
12 1713600 2049 2018 4067 5400 -1333 AVG
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Temperature 25°C Relative Humidity | 60%
Test Voltage AC 120V/60Hz Polarization Vertical
Test Mode Mode 4
Test Engineer Simon

100.0 dBuV/m

a0

a0

70

40

30
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10

0.0

by b4

) WWM«W
b [ 10 12
50 2 1 5 ® X

X

EE
T

16000.0008850.00 13700.00 20550.00 21400.00 Z22250.00 23100.000 23350.00 24000.00 26500.004H:

Reading Carrect Measure-

26219.50

No. Mk.  Freq.  Level Factor ment  Limit Margin
MHz dBuY dB dBuv/m dBuv/im dB Detector  Comment
1 20788.00 31.44 2485 56.29 8350 -2721 peak
2 ZDTBB.DEI 20.32 2485 4517 63.50 -1833 AVG
3 21706_06 30.42 2637 56.79 8350 -2671 peak
4 21?06.06 2013 26.37 46.50 63.50 -17.00 AVG
5 22964.06 30.28 28.65 58.93 8350 -2457 peak
6 22984_06 2013 2865 4878 6350 -1472 AVG
7 2398?_06 32.41 2783 60.24 8350 -2326 peak
g - 2398?.06 21.03 27.83 48.86 63.50 -1464 AVG
9 25216_56 3317 2683 60.00 8350 -2350 peak
10 25216_56 21.46 2683 4829 6350 -1521 AVG
11 26219.56 33.05 27.84 60.89 8350 -2261 peak
12 0 2119 27.84 49.03 83.50 -3447 AVG
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EUT Tablet Model Name BAH2-W19
Temperature 25°C Relative Humidity | 60%
Test Voltage AC 120V/60Hz Polarization Horizontal
Test Mode Mode 4
Test Engineer Simon
100.0 dBuV/m
an
&0
70
60 1
50 9 P B g ;{n 1
% ¥ X
40
30
20
10
0.0
18000.0006650.00 19700.00 2055000 21400.00 22250.00 23100.00 23350.00 24600.00 26500.004H
Reading Correct Measure- )
No. Mk.  Freq.  Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim dBuvim dB Detector Comment
1 2093250 3048 2540 5588 8350 2762 peak
2 2093250  20.01 2540 4541 6350 -1809 AVG
3 2170600 3066 2637 5703 8350 -2647 peak
4 21706.00 2036 2637 4673 6350 -1677 AVG
5 2279400 3084 2732 58.16 8350 2534 peak
8 2279400 1968 2732 4700 6350 -1650 AVG
7 2395850 3250 2785 6035 8350 -2315 peak
8 2395850 2036 27585 4821 6350 -1529 AVG
9 2505500 3380 2669 6049 8350 -2301 peak
10 2505500 2148 2669 4815 6350 -1535 AVG
1 2641500 3461 26.79 6140 8350 -2210 peak
12 * 2641500 2216 2679 48095 6350 -1455 AVG
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Temperature 25°C Relative Humidity | 60%
Test Voltage AC 120V/60Hz Polarization Vertical
Test Mode Mode 4
Test Engineer Simon
100.0 dBuVfm
90
G0
70
B0 1
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ol f{ :.ac X X
40
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10
00
Z6500.00@6650.00 27200.00 27550.00 2Z27300.00 2625000 20660000 EZ6350.00 29300.00 Jooo0.00MH:
Reading Correct Measure- )
No. Mk. Freg. Level Factor  ment Limit  Margin
MHz dBuv dB dBuVim dBu\/m dB Detector Comment
1 2768023 5096 397 5493 8350 -2857 peak
2 2768023 4013 397 4410 6350 -1940 AVG
3 2799224 5148 4.21 5569 8350 -27.81 peak
4 2799224 4002 421 4423 B350 -1927 AVG
5 2845348 5131 541 5672 8350 -2678 peak
6 2845348  40.36 5.41 4577 B350 -1773 AVG
7 28874.03  50.10 6.37 56.47 8350 -27.03 peak
a8 2887403 4012 637 4649 B350 1701 AVG
9 2929457  51.81 6.83 5864 8350 -2486 peak
10 * 2929457  40.36 6.83 4719 6350 -16.31 AVG
1 2974224 5078 716 5792 8350 -2558 peak
12 2974224 3987 716 4703 B350 -1647 AVG
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Temperature 25°C Relative Humidity | 60%
Test Voltage AC 120V/60Hz Polarization Horizontal
Test Mode Mode 4
Test Engineer Simon
100.0 dBuVfm
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26500.00@6650.00 27200.00 27550.00 27300.00 23250.00 28600.00 23350.00 23300.00 Jo0o0.00dH:
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuv/im dBuvim dB Detector Comment
1 2773449  50.81 4.00 5481 8350 -2889 peak
2 2773449  38.26 400 4226 6350 -2124 AVG
3 2797868 5232 419 5651 8350 -2699 peak
4 27978.68  40.13 419 4432 6350 -19.18 AVG
5 2848062 51.29 5.48 5677 8350 -26.73 peak
6 2848062 4000 548 4548 6350 -1802 AVG
7 2886046  51.00 £33 5733 8350 -2617 peak
8 2886046  40.26 6.33 4659 6350 -1691 AVG
9 2955232 5160 7.00 5860 8350 -2490 peak
10 2955232 4001 700 4701 6350 -1649 AVG
1" 29850.77  51.29 7.25 5854 8350 -2496 peak
12 * 29850.77  40.36 725 4781 6350 -1589 AVG
End of Test Report
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